SK60 SKID STEER LOADER
SPARE PARTS CHART

SK60



THEE

THFR KA

2J60




Working arm assembly

NO. | PartNo. __Name Company | o iset |  Remark
English 25'd No.
1 ZJ6001001 Pull rod weldment P AT IR G AT 2
2 ZJ6001002 Rocker weldment REIRG1T 2
3 2J6001003 Working arm weldment TAEEREH 1
4 ZJ6001004 Nut M10 1R RE M10 2
5 ZJ6001005 Washer 10 10 20
6 ZJ6001006 Washer 10 P 10 20
7 ZJ6001007 Bush 2 ENIE 2 2
8 ZJ6001008 Spring P 4
9 ZJ6001009 Bush 1 SEfEE 1 2
10 | 2J6001010 Washer 24 HepE 24 4
11 ZJ6001011 Handle 1. 2 F1. 2 1/piece
12 | ZJ6001012 Connecting shaft USRI 2
13 | ZJ6001013 split pin 3.2x30 FF 144 3.2%30 2
14 | ZJ6001014 springiness pin 12x40 RS 12x40 2
15 ZJ6001015 transmission shaft 1l A& % 11 2
16 ZJ6001016 press spring JE s 2
17 | ZJ6001017 transmission shaft [ 1&3)4h 1 2
18 | 2J6001018 locating shaft 5E IVl 2
19 | 2J6001019 fixed bolt I 2 B 2
20 | ZJ6001020 pin shaft V joint part w4 5 A 2
21 ZJ6001021 hanging frame weldment | #2244 1
22 | ZJ6001022 pin shaft III joint part B 3 A 2
23 | 2J6001023 bolt M10x20 1242 M10%20 18
24 | ZJ6001024 arm shock absorption KRB 2
block

25 Z2J6001025 pull rod pin shaft A5 4
26 Z2J6001026 pin shaft VI joint part BHEVIA 2
27 | ZJ6001027 pin shaft Il joint part w4 2 A 2
28 ZJ6001028 bolt M8x65 12 M8x65 1
29 | ZJ6001029 butterfly nut WET M R 1
30 | ZJ6001030 cylinder fixed bracket HITL ] 5 ST 4 1
31 ZJ6001031 pin shaft VI joint part B VIE A4 4
32 | ZJ6001032 pin shaft I joint part T A4 2
33 | ZJ6001033 bush CEES 4
34 | ZJ6001034 oil cap M10x1 AR M10x1 8




2J60

v \\.
- G = .,“. Y
BY s ‘_,Pl
¢ Semt ,/‘
SN
¥\ =
7

£

7




Chassis assembly 1

NO. | PartNo. __Name Company | o iset Remark
English 258 No.

1 ZJ6002001 Frame weldment ERYRET 1

2 ZJ6002002 smoke displacement | HENHZEAR 1
cover

3 ZJ6002003 Axis A

4 ZJ6002004 Stud M6x15 VISKIBET M6x15 16

5 ZJ6002005 scale cover £ 55 A 1

6 ZJ6002006 Flat Washer 6 P [E 6 8

7 ZJ6002007 Spring Washer 6 HERE 6 8

8 ZJ6002008 bolt M6%16 I M6x16 8

9 ZJ6002009 adjusting washer kST 2

10 ZJ6002010 Flat Washer 16 SEEJE 16 4

11 ZJ6002011 Flat Washer 10 P 10 15

12 | Z2J6002012 Spring Washer 10 R 10 15

13 ZJ6002013 bolt M10x30 124 M10%30 8

14 | ZJ6002014 cab back fixed cover | 4= f5 [ E AR 2

15 | ZJ6002015 Cab fixed pin R 2R 2

16 ZJ6002016 split pin 3.2x30 FF 84 3.2x30 2

17 2J6002017 bolt M8x20 I M8x20 15

18 | ZJ6002018 Spring Washer 8 R 8 15

19 | ZJ6002019 solenoid valve fixed | FET IR % 354K 3 1
board 3

20 | ZJ6002020 three-way valve I R AR 1
fixed board

21 Z2J6002021 bolt M16x110 14 M16x110

22 | ZJ6002036 Damping block | JkEHLIF 16
washer

23 | Z2J6002022 Damping block VEN=$N

24 Z2J6002023 nutM 16 BB M16

25 | ZJ6002024 Spring Washer 16 PR 16 3




2J60

v \\.
- G = .,“. Y
BY s ‘_,Pl
¢ Semt ,/‘
SN
¥\ =
7

£

7




NO. Part No. - Name Company Qty./set Remark
English 258 No.

26 | 2J6002025 oil  pump plate | WMIEIAREE 1
combination

27 Z2J6002026 bolt M14x25 14 M14x25 2

28 | ZJ6002027 Spring Washer 14 FEAE 14 6

29 2J6002028 Flat Washer 14 “FEE 14 6

30 | ZJ6002029 Damping block TR S 5 2 1
Supporting shaft 2

31 2J6002030 Damping block T P ST HE A 1 1
Supporting shaft 1

32 | ZJ6002031 Elastic ring LA P 1

33 | 2J6002032 oil pump support | I SCAFEE 1
rod combination

34 | ZJ6002033 oil pump shock | HZEIEE FEA 1 1
absorption seat
combination

35 | ZJ6002034 bolt M14x40 B M14x40 4

36 | ZJ6002035 multi-way valve | % B IER3HR 1
support board

37 ZJ6002040 nut M14 BEEE M14 8

38 2J6002041 nut M16 BB M16 8

39 | ZJ6002042 Spring Washer 16 HSEIE 16 8

40 Z2J6002043 flat Washer 16 “FEE 16 8

41 Z2J6002044 gas Spring support | S R 1
board

42 2J6002045 O-RING 103x3.55 O #4FE 103x3.55 1

43 | 2J6002046 oil tank flanges AR A 1

44 | 7J6002047 hydraulic oil filter | 5T i3k ]
elements joint

45 | 7J6002048 cab Supporting | 2 5 = 3 F 1

shaft







Chassis assembly 2

NO. Part No. - Name Company Qty./set Remark
English 25'd No.

46 | ZJ6002049 oil tank  cover | iMFH ST IER 2
transition board

47 ZJ6002050 filter elements JE 2

48 | ZJ6002051 bolt M4x12 24T M4x12 12

49 | Z2J6002052 oil tank cover AR T

50 | ZJB6002053 connecting pin of J& R B A
rear cover

51 ZJ6002055 radiator bracket | B %% X 4 & 1
combination 1

52 | ZJ6002058 Big filter  bracket | Ky i &% 37 42 1
weldment JEE A

53 | Z2J6002059 oil scale A20 (steel) | Jitx A20 (4D 1

54 | ZJ6002060 Small stand board INSTAR 4







Side gearbox assembly 1

NO. | Part No. __ Name Company | . iset | Remark
English 258 No.

1 ZJ6003001 small press cover N 2
2 ZJ6003002 O-RING 69%3.55 O %iJE 69x3.55 2
3 ZJ6003003 bearing 6205 A& 6205 2
4 ZJ6003004 long bush 1 KFBE 1 2
5 ZJ6003005 Braking pivot il 250 2
6 small decelerate chain .

ZJ6003006 wheel ERL VAN it 2
7 ZJ6003007 bearing 6006 7K 6006 2

ZJ6003008 O-RING 80x3.55 O %P 80x3.55 2

ZJ6003009 brake bearing seat il 39 245 2 7 2
10 ZJ6003010 Spring Washer 10 TR 10 30
11 216003011 inside hexagon WS 5 BT g

screw M10x25 M10x25
12 ZJ6003012 bush e 2
13 | ZJ6003013 friction plate gear RS e 2
14 ZJ6003014 pressing sleeve EE 2
15 ZJ6003015 bolt M10x30 A M10%30 2
16 ZJ6003016 friction plate steel chip JEE ¥ A 6
17 | ZJ6003017 friction plate JEE ¥ v 4
18 ZJ6003018 closing ring 48 2
19 ZJ6003019 press ring i) 2
20 ZJ6003020 bearing 6211 Bk 6211 4
21 ZJ6003021 O-RING 170x%3.55 O #I[E 170x3.55 2
22 ZJ6003022 bolt M16x40 B M16%40 8
23 ZJ6003023 Spring Washer 16 I HE 16 8
24 ZJ6003024 flat Washer 16 P 16 8
25 | ZJ6003025 motor Connecting | hiki%4z )
seat

-10 -




-11-



NO. | PartNo. ___ Name Company | ' iset | Remark
English 258 No.

26 ZJ6003026 bolt M10x100 1242 M10x100 8

27 | ZJ6003027 press cover JE 5 2

28 ZJ6003028 O-RING 122x3.55 O Al 122x3.55 2

29 | ZJ6003029 brake shell il sh & 5e ik 2

30 ZJ6003030 O-RING 120%5.7 O Al 120%5.7 2

31 ZJ6003031 press plug JEE: 2

32 ZJ6003032 O-RING 90x5.7 O Al 90x5.7 2

33 | 2J6003033 butterfly spring [T 4

34 ZJ6003034 compound gasket HEH 14 )
14

35 ZJ6003035 screw-plug IR FE

36 ZJ6003036 big brake chain wheel | #l|2) KEE4%

37 ZJ6003037 chain 12A-1-64 BE%% 12A-1-64 2

38 | ZJ6003038 input shaft of side LD i )
gearbox

39 | ZJ6003039 small main moving | TE/MNER 4
chain wheel

40 ZJ6003040 O-RING 140x%3.55 O #lE 140%3.55 2

41 ZJ6003041 big press cover KIE 2

42 ZJ6003042 flat Washer 10 “FEGE 10 20

43 ZJ6003043 bolt M10x25 I M10%25 20

-12 -




LYY,

2J60

-13-




Side gearbox assembly 2

NO. | Part No. __Name Company | o iset |  Remark
English 25'd No.
44 ZJ6003044 entire output shaft A HH 4
45 2J6003045 oil seal 2(115%70x10) i 8
2(115%70x10)

46 | ZJ6003046 outputshaft bush5 | fiithflikgE 5 4

47 2J6003047 bearing 22212 Mk 22212 4

48 | ZJ6003048 output shaft  bush I fr R EL 2

49 | ZJ6003049 big output chain wheel | % KEEH 4

50 ZJ6003050 chain 16AH-1-60 B 2% 16AH-1-60 2

51 | ZJ6003051 output shaft  bush III | i th# k% &I 2

52 ZJ6003052 bearing 22309 47k 22309 4

53 ZJ6003053 Washer 45 1[E 45 4

54 ZJ6003054 nut M45%1.5 [E R EE M45x1.5 4

55 Z2J6003055 bolt M8x20 B M8x20 36

56 | ZJ6003056 Spring Washer 8 HERRE 8 70

57 | ZJ6003057 rear upper cover of side | 45 E3 &1 1
gearbox combination

58 | ZJ6003058 refuel screw-plug R e H A 2
combination

59 | ZJ6003059 front top cover of side | UAHAT L% 2
gearbox

60 | ZJ6003045 output shaft press | fith il o 4
cover

61 ZJ6003061 bolt M8x25 I M8x25 24

62 | ZJ6003062 output shaft  bush II R EL

63 ZJ6003063 chain 16AH-1-74 B 2% 16AH-1-74

64 ZJ6003064 output shaft bush IV | fiHHHIFREIV 2

- 14 -




T 7 H‘ A7
’*/L" N /% é':u iy ,"Jﬂ

2460




Power system assembly 1

NO. | Part No. __Name Company | o /set |  Remark
English 25'a No.

1 ZJ6004001 Upper water pipe FoKE 1

2 ZJ6004002 Hoop Iron ¢38-¢57 % §t @38-057 4

3 ZJ6004003 Xinchai 498 diesel | #4498 K3l 1
engine

4 ZJ6004004 Water and oil radiator | 7K H##AES 1 1
part

5 ZJ6004005 Under water pipe TKE 1

6 Z2J6004006 bolt M8x25 12 M8x25 4

7 ZJ6004007 Spring closing ring 8 | #$4E 8 4

8 Z2J6004008 flat Washer 8 ke 8 4

9 Z2J6004009 nut M10 #REEM10 8

10 | ZJ6004010 Spring closing ring 10 | ##4[& 10 19

11 | ZJ6004011 exhaust manifold | HEMRE SEE A1 1
weldment

12 | ZJ6004012 exhaust manifold | FEHE & 1
washer

13 | ZJ6004013 exhaust manifold | HE 48 % £ & 1% & 1
connecting weldment | 1

14 | ZJ6004014 muffler bracket T 4% SR 1

15 ZJ6004015 flat Washer 10 P 10 19

16 ZJ6004016 bolt M10x35 B2 M10%35 8

17 | ZJ6004017 exhaust pipe | HFUERE G 1
weldment

18 | ZJ6004018 exhaust pipe washer | HFSE#)H 1

19 | ZJ6004019 muffler weldment WA RIREE 1

20 2J6004020 bolt M10%x25 IZF M10x25 1

21 ZJ6004021 diesel engine | YiMALCNE 3 1
outrigger 3

22 | ZJ6004022 diesel engine | SEVIHLSZ AR 4 1
outrigger 4

23 | 2J6004023 front diesel engine | L&TMHLATHE 2 1
outrigger 2

24 | ZJ6004024 front diesel engine | 4&IALAET I HE 1 1
outrigger 1

-16-




WHRRER2

2460

-17-




Power system assembly 2

NO. Part No. __Name Company | . set Remark
English 3L No.

25 ZJ6004025 compound gasket | &5 14 4
14

26 2J6004026 hinge joint 14 Bk 14 2

27 | ZJ6004027 hinge bolt | £% # & # 2
M14%x1.5 M14x1.5

28 | Z2J6004028 Intake pipe R 1

29 ZJ6004029 Hoop Iron ¢70-989 | I#4iE@70-989 1

30 | ZJ6004030 air filter blrtrd 1

31 ZJ6004031 oil return pipe EIRiE=S 1

32 | ZJ6004032 Hoop Iron ¢10-¢16 | ":4iip10-916 4

33 | ZJ6004033 Fuel filter elements | Ayt 3k 1
joint

34 | ZJ6004034 Net form filter D] = 2 1

35 | ZJ6004035 oil pipeline i 1

36 | ZJ6004036 air filter bracket | == JE 2% X 38 2
weldment G

37 Z2J6004037 shaft coupling | &8 AR 1
Connecting plate

38 | ZJ6004038 bolt M8x30 2k M8x30 6

39 | ZJ6004039 springy cylinder pin | 3 4 & & 9
5x20 5x20

40 | ZJ6004040 inside hexagon | N 7~ J7 48 4T 3
bolt M14x40 M14x40

41 Z2J6004041 shaft coupling B 1

42 ZJ6004042 Spring Washer 14 FEE 14 3

43 | ZJ6004043 Coupling bolt Qe Y S 3

44 | ZJ6004044 piston pump splined | F:ZERLHE 1
hub

45 2J6004045 cover shell By 1

-18-




FR B

2J60

-19-




Rear cover assembly

NO. Part No. __Name Company | o Iset Remark
English 258 No.
1 | 2J6005001 Bush ES 4
2 | ZJ6005002 bolt M10x50 i M10x50 1
3 | zJ6005003 nut M10 i25E M10 8
4 | ZJ6005004 pull spring i 1
5 ZJ6005005 Spring actuator P AR A 1
plate combination 4
6 | ZJ6005006 bolt M10x25 o [ 3k J7 3 42 6
¥ M10x25
7 ZJ6005007 Rear cover | BEIEAMF )
weldment
ZJ6005008 Shield weldment J SR A A 1
ZJ6005009 Spring Washer 10 HELE 10 6

-20 -




FPEEH




Mud-proof plate assembly

NO. Part No. __Name Company | . iset Remark
English 258 No.

1 ZJ6006001 nut M14 12 EE M14 10

2 ZJ6006002 Spring Washer 14 HSEIE 14 10

3 ZJ6006003 flat Washer 14 P 14 20

4 ZJ6006004 bolt M14x40 2k M14x40 10

5 ZJ6006005 left mirror frame | ZBi4UEE1F 1
weldment

6 ZJ6006006 Viewfinder SOt 2

7 ZJ6006007 bolt M8x20 124 M8x20 4

8 ZJ6006008 Spring Washer 8 R 8 4

9 ZJ6006009 flat Washer 8 T4 8 4

10 | ZJ6006010 inner holding sheet | PI#4tk 2

11 ZJ6006011 right mirror frame | ABiZRIE A 1
weldment

12 | ZJ6006012 protective cover JPER G 1

weldment

-22 -




WEALE R

2J60

3.3 4 7 89101112@&4 14
N
oY NAVAVERWAN T
o T T Y =
. \E\ \\\\\\ \\ \ o

= AL el e

42 = -

/ [olne) % F
i— et i Gl g
/‘J// (ql(ick = 1 ] B
43 g jillRe O 1 =
43 /,‘- L 10000 S ? OJO_; & & T —
R e =
[
43 | —T] M~ I
5—" | El )%ﬁz \"Es\\
42 5 77 ] 7 EN\
i . — - ——

4 . " [P
771 N

a1

41 40 39 38 37 26 3B 35 34 3332 3 5 30

\\‘
ﬂ?‘\
/

14 13 13 14 29

-23-




Hydraulic system assembly 1

NO. | Part No. - Name Company Qty./set Remark
English 258 No.
1 ZJ6007001 | H type tube assembly H B3R Bk 6
2 ZJ6007002 | H type tube assembly H KA Bk 1
3 ZJ6007003 | H type tube assembly H B3 2 ik 3
4 ZJ6007004 | H type tube assembly H B3 2 ik 2
5 ZJ6007005 | H type tube assembly H B3 2 ik 4
6 ZJ6007006 | oil pipe 3combination WE 3 A 1
7 ZJ6007007 | oil pipe 1combination mE 1Atk 2
8 ZJ6007008 | H type tube assembly H B3 2 ik 2
9 ZJ6007009 | H type tube assembly H B B 1
10 | ZJ6007010 | H type tube assembly H KA Bk 1
11 ZJ6007011 | oil pipe 4combination W 4 A1 1
12 | ZJ6007012 | oil pipe 5combination WE 5 At 1
13 | ZJ6007013 | H type tube assembly H B3R Bk 4
14 | ZJ6007014 | H type tube assembly H B B 4
15 | ZJ6007015 | oil pipe 10combination HWE 10 A1 1
16 | ZJ6007016 | oil pipe 11 combination | % 11 &4 1
17 | ZJ6007017 | H type tube assembly H B3 ik 1
18 | ZJ6007018 | oil pipe 12 combination | M 12 &4 1
19 | ZJ6007019 | H type tube assembly H B3 2 ik 1
20 | ZJ6007020 | H type tube assembly H B8 % 1
21 | ZJ6007021 | H type tube assembly H B B 2
22 | ZJ6007022 | H type tube assembly H B % 1
23 | ZJ6007023 | H type tube assembly H B B 1
24 | ZJ6007024 | H type tube assembly H KA Bk 1
25 | ZJ6007025 | oil pipe 13 combination | & 13 &1 1

-4 -




WEALE R

2J60

3.3 4 7 89101112@&4 14
N
oY NAVAVERWAN T
o T T Y =
. \E\ \\\\\\ \\ \ o

= AL el e

42 = -

/ [olne) % F
i— et i Gl g
/‘J// (ql(ick = 1 ] B
43 g jillRe O 1 =
43 /,‘- L 10000 S ? OJO_; & & T —
R e =
[
43 | —T] M~ I
5—" | El )%ﬁz \"Es\\
42 5 77 ] 7 EN\
i . — - ——

4 . " [P
771 N

a1

41 40 39 38 37 26 3B 35 34 3332 3 5 30

\\‘
ﬂ?‘\
/

14 13 13 14 29

-25-




Name Compan
NO. Part No. : pany Qty./set | Remark
English 25'd No.
26 | ZJ6007026 H type tube assembly | H ZI 4 ik 2
27 | ZJ6007027 oil pipe 6 combination | JH%E 6 & 14 1
28 | ZJ6007028 H type tube assembly | H FI 5 &k 1
29 | ZJ6007029 oil pipe 2 combination | W& 2 &1t 1
30 | ZJ6007030 H type tube assembly | H Z 4 &k 1
31 ZJ6007031 H type tube assembly | H ZY#E Bk 1
32 | ZJ6007032 oil pipe 9combination | JHE 9 A1k 1
33 | ZJ6007033 H type tube assembly | H FUHE E 1
34 | ZJ6007034 H type tube assembly | H B4 Bk 1
35 | ZJ6007035 oil pipe 8 combination | JHE 8 &1 1
36 | ZJ6007036 oil pipe 7 combination | & 7 & 14 1
37 | ZJ6007037 H type tube assembly | H ZI 4 Ak 1
oil pipe 16 | W 16 S51F
38 ZJ6007038 1
combination
oil pipe 17 | W17 51
39 ZJ6007039 1
combination
oil pipe 19 | W 19 &1
40 ZJ6007040 1
combination
41 ZJ6007041 H type tube assembly | H FI 5 &k
42 | Z2J6007042 H type tube assembly | H FU#E
43 | ZJ6007043 H type tube assembly | H ZU#E Bk
oil pipe 14 | W& 14 &1F
44 Z2J6007044 1
combination
45 | ZJ6007045 oil pipe 15combination | JH%E 15 &1 1

-26-




WEALRR2

7J60
4 47 48 49 50 50 51 52 53 56 55 5 57 58 55 59— ——1 47 60
b1
96 g gd] ’ 62
o unrdin] 61
\ = X =/
- 5 / 63
54 B \ i) 64
95 x X N 65
o i X : % 4
2 — o 5
L T 166
9 ‘i————k_n_k:% LN ‘
54 ke Cr 65
92 Ee—— soll L H o RS 64
09— 7] = / ‘ =M 67
0 —T] ]
8 = ﬁ; 64
g—— ] b4
- 7 777 LU 4
87 S 777 7 X 5 64
s 7777 8 "
B /777 "2 4
5 777 68
: == NN\
83 82 & 80 79 51 52 53 78 77 56 55 57 76 75 55 74 73 69 72 71 70

-27-




Hydraulic system assembly 2

Name Compan
NO. Part No. : pany Qty./set Remark
English 25'd No.

46 | 2J6007046 end straight-through joint | i ELiB#Ek 1
right angle combination | Biffi#H & %4

47 Z2J6007047 2
Connecting  joint %

48 | 2J6007048 end straight-through joint | i ELiE#k 4

49 | 2J6007049 end straight-through joint | i ELiE#k 1
direct three-way | H % = @443

50 | ZJ6007050 combination Connecting | 8k 2
joint

51 | ZJ6007051 Motor wash joint ik bk ik 2

52 | ZJ6007052 Hot oil shuttle valve Fiikeed ] 2

53 | ZJ6007053 end straight-through joint | i ELiB#Ek 4

54 | ZJ6007054 end straight-through joint | i ELiB#Ek 9

55 | ZJ6007055 end straight-through joint | i ELiB#Ek 2

56 | ZJ6007056 hydraulic motor Rk 2
Flushing valve  seat | {¥tIREA1F

57 2J6007057 4
assembly
right angle combination | B =84 &%

58 2J6007058 1
Connecting  joint etk

59 | ZJ6007059 right arm frame cylinder A T B T 1
Oil return four-way flow | [a] VU@ Hibk

60 2J6007060 1
concentration block

61 ZJ6007061 end straight-through joint | 5 Bl #2k 2

62 | ZJ6007062 end straight-through joint | 5 ELi##2k 1

63 | ZJ6007063 Big rotary filter K pEih a5 1

64 | ZJ6007064 end straight-through joint | 5 Bl #2k 6

65 | ZJ6007065 end straight-through joint | i ELiB#Ek 2

66 | ZJ6007066 Single combined valve AT 5 1] 1
Three way changeover | =iB# K

67 2J6007067 1
valve

68 | 2J6007068 end straight-through joint | i ELi##Ek 1

69 | ZJ6007069 end straight-through joint | i ELi##Ek 2

70 | ZJ6007070 Mesh type filter X e T 2% 1

-28-




WEALRR2

7J60
4 47 48 49 50 50 51 52 53 56 55 5 57 58 55 59— ——1 47 60
b1
96 g gd] ’ 62
o unrdin] 61
\ = X =/
- 5 / 63
54 B \ i) 64
95 x X N 65
o i X : % 4
2 — o 5
L T 166
9 ‘i————k_n_k:% LN ‘
54 ke Cr 65
92 Ee—— soll L H o RS 64
09— 7] = / ‘ =M 67
0 —T] ]
8 = ﬁ; 64
g—— ] b4
- 7 777 LU 4
87 S 777 7 X 5 64
s 7777 8 "
B /777 "2 4
5 777 68
: == NN\
83 82 & 80 79 51 52 53 78 77 56 55 57 76 75 55 74 73 69 72 71 70

-29-




Name Compan
NO.|  PartNo. . Pany | qty.Jset | Remark

English 258 No.
Connector for hydraulic oil | & gk

71 2J6007071 1
filter element

72 2J6007072 Oil Plug i up N 1
motor Oil return flow . .

73 2J6007073 Lk Rl 1
concentration block

. ) T3 Sk (A I8

74 | 2J6007074 Oil plug(with nut) ) 2

75 | ZJ6007075 left arm frame cylinder e BRI T 1

76 | ZJ6007076 Triplet for oil-return of pump | Z [ElJH =@ 1

77 | 2J6007077 Qil filling joint body btk Ak

78 | ZJ6007078 Double plunger pump RUBA: FEIR 1

79 | ZJ6007079 Qil filling triplet of pump TR =8 1
right angle combination | ELffi4 &k

80 | zJ6007080 _ o 4
Connecting  joint 3k

81 ZJ6007081 end straight-through joint ity B E 43k 1
1/2 quick change coupler | 1/2 fffedsz Sk g

82 Z2J6007082 2
seat

83 ZJ6007083 quick change coupler PR Sk 1
3/8 quick change coupler

84 | ZJ6007084 3/8 HhifREk i 1
seat

85 | ZJ6007085 quick change coupler Pz sk 1 %

86 | ZJ6007086 left dump cylinder 7r B0 2R L 1

87 | ZJ6007087 end straight-through joint ity ELE 4% 3k 4

88 | ZJ6007088 Balancing valve T4 2

89 | ZJ6007089 Manual multi-way valve ERZIEZ 10 1

90 | ZJ6007090 Gear pump HHE 1

91 ZJ6007091 end straight-through joint i AER RPN 6

92 | ZJ6007092 end straight-through joint Uiy ELIE Sk 2

93 | ZJ6007093 Pressure joint W 43k 2
direct three-way | H¥ = BHAIE

94 | ZJ6007094 combination Connecting | #:#3k 1
joint

95 | ZJ6007095 Adjusting valve (sauer ) PWFR (55D 1

96 2J6007096 Right dump cylinder ag i R N 1

-30-




-31-




Operation system

NO. Part No. __Name Company | o iset Remark
English 25'a No.
1 ZJ6008001 right joint bearing TR TTHhAK 9
2 ZJ6008002 nut M8 R M8 36
3 ZJ6008003 screw rod IEFF 1
4 ZJ6008004 left rotate nut M8 7e iR BE M8 5
5 ZJ6008005 left joint bearing 7r KTl 5
5 216008006 pedal support | BEtR ZIEA 1
combination
ZJ6008007 bolt M8x25 WEAE M8x25 11
ZJ6008008 hinge bush B 2
° ZJ6008009 spacing board | FRAZAR &1 1
combination
10 ZJ6008010 6X40 taper bolt 6X40 HEHY 5
1" Z2J6008011 nut M6 R M6 2
12 | ZJ6008012 Spring Washer 6 HEIE 6 6
13 ZJ6008013 flat Washer 6 S 6 2
2J6008014 Stroke switch striker | 17 2 FF 5¢ filf % 1
14 plate  combination | &1 1
1
15 ZJ6008015 pull spring Ay
16 | ZJ6008016 rotate pin e
17 | 206008017 Stroke switch fixed | 47 2 JF 3% & 52 1
board 2 2
18 ZJ6008018 nut M10 WEREM10
19 | ZJ6008019 Spring Washer 10 HERE 10
20 | 216008020 Stroke switch fixed | 47 2 JF 5% [fl 52
board 1 R 1
01 | 2u6008021 left Handle | 7= FHRE&1F 1
weldment
22 | ZJ6008022 left operating handle | & #:AF 4 1
Stroke switch striker | 17 2 FF 3¢ filf #% 1
23 ZJ6008023 plate  combination | &/ 2
2
24 | 2J6008024 Pedal RS JERAR 1
25 ZJ6008025 flat Washer 8 SFEE 8 6

-32-




2J60

-33-




Name Compan
NO. | PartNo. : PANY | aty./set Remark
English 25'd No.
26 | ZJ6008026 Spring Washer 8 HESRE 8 37
27 ZJ6008027 bolt M8x16 B2 M8x16 8
28 | ZJ6008028 operation desk weldment | #fE G & 1 1
29 | ZJ6008029 Rocker weldment RE R 2
operation system | HU KRGS 1
30 ZJ6008030
weldment 14
31 ZJ6008031 screw rod WA 2
32 Z2J6008032 Shaft closing ring 25 A4 25 8
33 | zJ6008033 plastic bearing SR K 8
34 | ZJ6008034 rocker shaft weldment PR RS 1 2
35 | zJ6008035 joint bearing press pin R Fl 7R R4 4
36 ZJ6008036 bolt M8x60 B2 M8x60 16
37 | 2J6008037 Handle pull rod FRHAF 2
38 ZJ6008038 Cap nut M10 5 B EE M10 2
39 | ZJ6008039 Right operating handle LR 1
40 | ZJ6008040 Handle revolving shaft SR 2
41 2J6008041 right Handle weldment | 4 FHEE& 4 1
42 | 2J6008042 Handle shell weldment | FARFEIEA1E 2
43 ZJ6008043 bolt M10x55 12 M10x55 2
44 Z2J6008044 Bearing 6204 & 6204 4
45 | 7J6008045 Retainer ring 20 A4k 20 4
Rod connecting arm | $i AT % ¥ & /2 2
46 ZJ6008046
weldment Eexas
47 2J6008047 pin Rl 48 2
48 ZJ6008048 pull rod RS 2
49 ZJ6008049 Location-limited seat PRASE 2 i 4
50 ZJ6008050 Bearing 6003 7 6003 4
51 ZJ6008051 Swinging limiting shaft BB A Al 2
Hexagon socket screw M6 | 7512 M6
52 Z2J6008052 4
X16 X16
53 ZJ6008053 Tension spring b 2
Swinging limit revolving | 1% 3l KR f7 %
54 ZJ6008054 1 %F
shaft assembly HF
Gas spring pulling plate | < 3 % $7 # & 2
55 ZJ6008055
assembly les
56 ZJ6008056 nut M12 BERE M12 6

-34-




BARLEH2

2J60

-35-




Name Compan
NO. Part No. : pany Qty./set Remark
English 258 No.

57 | ZJ6008057 press washer JERR 2
58 ZJ6008058 arm weldment 3 BEIRA 3 1
59 | ZJ6008059 pull rod HiFF 1

oil pump support | JHZE AL 1
60 | ZJ6008060

block combination
61 | ZJ6008061 bolt M12x50 124 M12x50 4
62 | ZJ6008062 pull rod HiFF 1
63 | ZJ6008063 arm weldment 4 RS 4 1

-36 -




EHEEA

2J60

-37-



Cab assembly 1

NO. Part No. __Name Company | ¢ iset Remark
English 25'd No.
1 ZJ6009004 cab weldment I SRE 1
2 ZJ6009005 glass rubber bar B % 1
3 ZJ6009006 scuttle glass NCE 1
4 ZJ6009007 scuttle shield KEFHR 1
5 ZJ6009008 flat Washer 10 T 10 4
6 ZJ6009009 Spring Washer 10 HEAEE 10 4
7 ZJ6009010 bolt M10x16 2k M10x16 4
8 ZJ6009012 glass rubber bar B &) S 1
9 ZJ6009013 Back window glass Ji o R 1
10 | ZJ6009016 bolt M6x16 2+ M6%16 5
11 ZJ6009017 Spring Washer 6 HE B 6 5
12 | ZJ6009018 flat Washer 6 P 6 5
ZJ6009019 front R AT AR A 1 set
13 digitalinstrument ISy
panel assembly

14 | ZJ6009020 bolt M14x40 242 M14x40 1
15 | ZJ6009021 sheath = 1
16 | ZJ6009022 flat Washer 14 T 14 2
17 | 2J6009023 safe support board TASLHER 1
18 | ZJ6009024 split pin 2x30 FF % 2x30 2
19 | ZJ6009025 910x30pin axle ®10x30 #fh 2
20 | ZJ6009026 flat Washer 10 T 10 1
21 ZJ6009027 gas Spring R 1
22 ZJ6009028 Spring Washer 14 R E 14 1
23 | ZJ6009029 nut M14 12 EE M14 1

-38-




i
SB
i
2T
=
M~

2J60

-39-




Cab assembly 2

NO. | PartNo. __Name Company | o set | Remark
English 258 No.
24 | ZJ6009030 bumper combination TRESAL &1 1
25 | ZJ6009031 shock absorption sheath WEE 2
26 ZJ6009032 bolt M10x50 124 M10x50 2
27 ZJ6009033 nut M10 12HE M10 1
28 ZJ6009034 bolt M8x40 124 M8x40 2
29 | ZJ6009035 Spring Washer 8 ERE 8 18
30 ZJ6009036 Bush ENLE 2
31 ZJ6009037 nut M8 WERE M8 1
32 ZJ6009038 chair JEE ey 1
33 | ZJ6009039 right bracket VEP RS 1
34 ZJ6009040 left bracket VRS 1
35 ZJ6009041 bolt M10x20 B2 M10%20 4
36 ZJ6009050 bolt M6x20 B2 M6%20 2
37 | ZJ6009051 Hand-Foot accelerograph T 1
28 ZJ6009052 Hand accelerograph cushion | i1 #4% 1
block
39 ZJ6009053 bolt M8x25 12 M8x25 4
40 | ZJ6009054 shock absorption ball B K 1
41 ZJ6009055 small hinge seat INEHE 1
42 | ZJ6009056 rocker arm Plate REER 1
43 ZJ6009057 Pin 2 2 3
44 ZJ6009058 Washer 8 HPE 8 1
45 | ZJ6009059 Connecting rod Plate AR 1
46 | 2J6009060 gas Spring S 2
47 | ZJ6009061 gas Spring pedestal A S 1

- 40 -




[JRFI TR R

_41 -




Electric system

NO. Part No. - Name Company Qty./set Remark
English 258 No.

] ZJ6010001 water temperature | 7KL EES )
sensor

2 | 2J6010002 water  temperature | ) 1
gauge

3 2J6010003 hydraulic oil TR IR AL A ]
temperature sensor

A 2J6010004 hydraulic oil WRMIRER ]
temperature gauge

5 ZJ6010005 fuel amount sensor PR AL A 1

6 ZJ6010006 fuel amount gauge R R 1

7 ZJ6010007 charge instruction sheet | 7Z&HfE/RE 1

8 2J6010008 oil manometer sensor BL T 715 1

9 ZJ6010009 oil manometer IRV AESS 1

10 | ZJ6010010 hour meter THI 1

11 ZJ6010011 generator R EHL 1

12 | ZJ6010012 heater R AL 1

13 | 2J6010013 Alarm lamp 17 1

14 ZJ6010014 front head lamp AR BAT 2

15 ZJ6010015 Rear head lamp JE HRBRT 1

16 | 2J6010016 AC contactor HU 2

17 | 2J6010017 Starter EZHHL 1

18 Z2J6010018 Starter switch JEBENIFR 1

19 Z2J6010019 battery wire 1700 HJfiZE 1700 1

20 ZJ6010020 Electromagnetic power | HLREZCHIFTT < ]
switch

21 Z2J6010021 battery wire 1000 HLJffiZk 1000

22 Z2J6010022 battery clip H R+ 2

23 ZJ6010023 battery clip LI - 2

24 | ZJ6010024 battery wire 400 ik 400 1

25 | ZJ6010025 battery & it 2

-4D -




[JRFI TR R

_43 -




NO. Part No. - Name Company Qty./set Remark
English 258 No.
26 ZJ6010026 battery wire 750 HL )2k 750 1
27 | ZJ6010027 fuse RIS 22 1
28 ZJ6010028 DC relay IEWiE iR 2
- Z2J6010029 big arm float K 7 2l R Bk )
electromagnet
30 | ZJ6010030 big flux electromagnet | K& L 1
31 | ZJ6010031 rocker switch FUARTT R 7
32 | ZJ6010032 Insurance box TREs & 1
33 | ZJ6010033 Wiper generator I Al FEL AL 1
24 ZJ6010034 warm-up  oil  supply | TRHHEI EL R IR 1
solenoid valve
35 ZJ6010035 flame warm-up control | JCHETREGE H & 1
case
ZJ6010036 water temperature | /KiRf&E2E KGN A
36 sensor 1 (Usingin
Warming-up )
37 | ZJ6010037 Flame injector KIS A 1
38 | ZJ6010038 Fuel stop valve ety R T 1R 1
39 ZJ6010039 Flash relay PRI Ak H 2 1
40 ZJ6010040 Foursquare lamp VU AT 1
41 ZJ6010041 Stroke switch (REEVISS 1
4 ZJ6010042 Hydraulic oil solenoid | ¥if% i B f &) 1
valve
43 | Z2J6010043 Press switch EVAPISS 1
44 | Z2J6010044 reverse buzzer {5 ZE i ity 2% 1

- 44 -




REERK

2J60

Tire assembly

NO. Part No. Engiish Name 5 C°'L‘g:""y Qty./set Remark
1 ZJ6011001 Tire CAR i
2 ZJ6011002 Rim LR
3 ZJ6011003 Tire bolt YL 24
4 ZJ6011004 Ball nut BRI SR 24

-45-




e |

Name Company
English 258 No.

NO. Part No. Qty./set Remark

1 | zJ6013001 bucket 3} 1

About diesel engine part, please check remark of diesel engine.

- 46 -




